"__ EARTS BOOK
KM=818 — — -
of0|E8 XAEY (=3 ::Q**XHE?I

High Slim-Post, |- Needle Umon Feed _
: Lock Stltch M/C

@mh’tam

PME-050509 ;SUNSTAR MACHINERY co. LTD

—‘-....-..- —‘—sl—.-. .l




CONTENTS = X

| Machine Parts A R=Z
A. Machine Body & Thread Tension Adjusting Mechanism - @@~ oy H AN TH A
B. Upper Shaft & Take-up Lever Mechanism - ® A 2 A7 2
C. Needle Bar MeChanSmM i @ HHsCH 2H
D. Presser Foot & Upper Feed Mechanism - @® T 2dr gl AT|0[E A
E. Lower shaft & Hook & Post Mechanism:.s @D of% 3 = ZAE 2
F. Lower Feed MeChaniSm i @ stEjo|= A
G. Knee Lifting MeChanigm - @ o ozsal gy
H. Bobbin Winder Mechanism - @ AZE7| 2
[ LUBFICALION -rvvvvveeeeveeeereereeeereereveeeccceeseeeee e @ 29 oA
o AGCESSOTIES oo @ LN ALZ]

2 HMAL= Parts Book@=Z MAZ/ULE=Z M= AlE =JHELICH
This is a parts book. It cannot be used as a manual.




A Machine Body & Thread Tension Adjusting Mechanism

% X &YH B A




Sunbtar

Ref. No.| Parts No. Note z 3 Name of Parts T Assembly No.
A-1 | 01-001A-8180 ofg - b - Wl E (Z) ARM - ARM SUPPORTER - BED (A’ssy) 1z
A-2 | 01-012A-8180 g FACE PLATE 1
A-3 | SC-0174-1230 Wk v A SET SCREW (11/64” n=40, L=11) 3
A-4 | 01-110R-1230 gk 5o RUBBER for face plate 1
A-5 | 01-015C-8180 A7) A THREAD TAKE UP LEVER COVER 1
A-6 | SC-A158-4118 A7 Aw 2R A SET SCREW (9/64” n=40, L.=8) 2
A-7 | 01-017A-8180 AE53E A COVER for upper feed driving shaft 1
A-8 | 10010SC-8119 A EEF A 1F YA SET SCREW (MSxP0.5, L=6) 2
A-9 | 01-019A-8180 AEEE Aw A A HINGE A 1
A-10 | 01-020A-8180 AstEsE AW WA B HINGE B 1
A-11 | 01-021A-8180 A5 Ay AAZ HINGE SHAFT 1
A-12 | 15084SC-8119 AEEE Av A 1A SET SCREW (M4xP0.7, L=8) 2
A-13 | 01-023A-8180 op¢t & Aw REAR COVER for arm 1
A-14 | SC-0174-1230 obet Fd Awl A4 SET SCREW (11/64” n=40, L=11) 8
A-15 | 01-026A-3800 Ak (H) THREAD GUIDE(M) 1
A-16 | SC-A301-4119 Ak () A SET SCREW (9/64” n=40, L=7) 2
A-17 | 01-019C-7400 A7) 2z =245 ADJUSTING PLATE for take up lever spring 1
A-18 | SC-0365-3710 A7 2zE 243 234 SET SCREW (9/64” n=40, L=5.5) 1
A-19 | 01-018A-7500 Akl (L) THREAD GUIDE(U) 1
A-20 | SC-0159-3500 Ak (k) 2 A SET SCREW (9/64” n=40, L.=6) 2
A-21 | 01-022A-7500 A (F) THREAD GUIDE(L) 1
A-22 | 44-024M-7500 A (F) HE FELT for thread guide(L) 1
A-23 | SC-0159-3500 A (F) 2 A SET SCREW (9/64” n=40, L=7) 1
A-24 | 01-034A-8180 A7) 0% ko OIL SPLASHER for take up lever 1
A-25 | SC-0502-1230 A7) 29 wro] UL SET SCREW (9/64” n=40, L.=5.5) 1
A-26 AR 7] 29 o] UE NUT(9/64” n=40) 1
A-27 Hd ~ElA A SAFETY STICKER A 1
A-28 A ~€|A B SAFETY STICKER B 1
A-29 | 01-041R-8180 obgtk Fwl 1 FwhA RUBBER for arm (S) 1
A-30 obe 4wl FwH A RUBBER for arm (T) A 4
A-31 | 04-003R-120H obet 4w 1F vl B RUBBER for arm (T) B 1
A-32 ofeh Fwl yFuhA A RUBBER for arm (R) A 4
A-33 | 01-044R-640L obet Tm uFuls) B RUBBER for arm (R) B 2
A-34 | 01-049A-8180 ofgruk Aw COVER for arm supporter 1
A-35 | SC-0174-1230 olehd AW 1A SET SCREW (11/64” n=40, L=11) 4
A-36 opgFury 37 RUBBER for arm supporter 1
A-37 | SC-0349-2302 /RN > AR A SET SCREW (15/64” n=28, L=10) 4
A-38 | 01-038M-2500 Wy e oz BRAND MARK for face plate 1
A-39 | 01-010M-2350 ofet HAlE w3 BRAND MARK for arm 1
A-40 | 01-055M-8180 28 n3 MODEL MARK 1
A-41 | 40-001A-8180 AzAAA () THREAD TENSION CONTROL(ASS'Y) 12
A-42 ae¢E vz GROUND MARK 1
A-43 74 MACHNE NUMBER PLATE 1
A-44 | 01-035P-7400 VAL s | PIN 2




Upper Shaft & Take—up Lever Mechanism
T=E W AR A




Sunbtar

Ref. No.| Parts No. Note z b Name of Parts = = Assembly No.
B-1 | 02-001A-8180 t % UPPER SHAFT 1
B-2 | 02-002A-8180 PER LINK CAM 1
B-3 | SC-0123-1230 23 A aFGAF A" SET SCREW (9/32" n=28, L.=6.5) 1
B-4 | SC-0148-2302 da A aZYA B SET SCREW (9/32” n=28, L=16) 1
B-5 | SC-0317-2700 s 2% F 1A SET SCREW (15/64” n=28, L.=7) 1
B-6 | 07-008A-7400 A% fi ol BEARING for upper shaft (F) 1
B-7 | 02-007A-8180 A% Hi ey ¥4 BUSHING for upper shaft (F) 1
B-8 | SC-A308-4517 A% i Weld 2 14 At SET SCREW (1/4” n=40, L.=6) 1
B-9 | 02-009A-8180 A% 1% wolE BEARING for upper shaft (R) 1
B-10 | 02-010A-8180 A% 1 ooy ¥4 BUSHING for upper shaft (R) 1
B-11 | SC-A308-4517 A& ool 24 2R SET SCREW (1/4” n=40, L=6) 1
B-12 | 02-012A-8180 A% Elolw £ PULLEY for timing belt(UPPER) 1
B-13 | SC-A308-4517 4% Etol® Fe 3FYA SET SCREW (1/4” n=40, L.=6) 2
B-14 | 02-016A-8180 Elo|y WE TIMING BELT 1
B-15 | 02-017A-8180 B PULLEY 1
B-16 | SC-0150-2500 29 34 YA SET SCREW (15/64" n=28, L=14.5) 2
B-17 | 02-020A-8180 olo] £ IDLER 1
B-18 | 02-021A-8180 oto] 58 SHAFT for idler 1
B-19 | 02-022A-8180 o] 58 £A BUSHING for idler 1
B-20 | SC-0507-1230 oto] 58 & I AL SET SCREW(15/64” n=28, L.=4.7) 2
B-21 | SC-0146-7600 o] 58 £ 1A SET SCREW(15/64" n=28, L.=9) 1
B-22 | 08-001A-8180 A 7] THREAD TAKE UP LEVER 1
B-23 | 08-002A-8180 A7) AR=a CRANK for thread take up lever 1
B-24 | 04-005A-3800 A7) 293 % CRANK SHAFT for thread take up lever 1
B-25 - A7 ada = 44 OIL WHICK 1
B-26 | 08-005P-8180 A7 dA= HINGE PIN for thread take up lever 1
B-27 - A7 A4 §4 OIL WHICK 1
B-28 | SC-0102-2302 A7) AR 2 A SET SCREW(15/64” n=28, L.=17) 1
B-29 | 02-103A-740BL AR 7] Fol HOLDER for thread take up lever 1
B-30 - A7) Fel fA4 OIL WHICK 1
B-31 | 15-001A-8180 =2 Aeg 5 PRESSER FOOT DRIVING CAM 1
B-32 e Ak s 2P SET SCREW(1/4” n=40, L=6) 2
B-33 | 07-015A-8180 3% eoln 4 TIMING PULLEY FOR LOWER SHAFT 1
B-34 | SC-A129-4515 % ol ¥ 1A SET SCREW(1/4” n=40, L.=10) 2
B-35 | 02-020S-9570 £ Ad 2FYA SET SCREW (M6 X P1.0) 1
B-36 | 02-019R-9570 EERL PULLEY COVER 1
B-37 | 025009S-306H A7 TEY Bobbin Winder Driving Wheel 1
B-38 | 10-017S-8577 A7 758 YA Screw For B-37 1




Needle Bar Mechanism

HiSO Al

O




Sunbtar

Ref. No.| Parts No. Note z o Name of Parts 2k Assembly No.
C-1 | 04-001A-8180 v a9l NEEDLE BAR FRAME 1
C-2 | 04-002P-8180 vher) 49 A2 HINGE PIN FOR NEEDLE BAR FRAME 1
C-3 vhsd] Fdl9 A 2 A SET SCREW (15/64” n=28, L=10) 2
C-4 | 04-004A-8180 hst) NEEDLE BAR 1
C-5 | GP-017600-00 bt ol NEEDLE BAR CLAMP 1
C-6 | 04-006C-8180 vhEd] ol 4 OIL WICK 1
C-7 vk Fho] wAUA SET SCREW (11/64” n=40, L=7) 2
C-8 | 04-008C-8180 v Ak NEEDLE BAR THREAD GUIDE 1
c-9 R NEEDLE 1
C-10 | SC-A131-4522 vbs 14 WA SET SCREW (1/8" n=44, L=45) 1
C-11 | 04-011C-8180 5okl 59 sl g GUIDE PLATE FOR PRESSER FOOT GUIDE BLOCK 1
C-12 | SC-0543-2302 =24 ohl] £9 slol= 3 3HYA SET SCREW (11/64” n=40, L=8.5) 2
C-13 | 04-013A-8180 v a9 A2 &Y SUPPORT BLOCK FOR NEEDLE BAR FRAME 1
C-14 vhsd] Fa9 A8 HoA WASHER (¢3.7x $7xt1) 1
c-15 v Fdl9d AR £ 2FGA SET SCREW (9/64” n=40, L=21.2) 1
C-16 - e 25% 4 OIL WICK 1
C-17 | 15-030C-8180 vhEd] 255 4 ol OIL WICK RETAINER 1
C-18 | 04S106S-306H uhEd 3|9 sholt B GUIDE BLOCK for needle bar frame 1
C-19 | 15-134A-8180 uhsd 253 NEEDLE BAR ROCK SHAFT 1
C-20 | 15-135A-8180 vhEd 25% 2Ya(H) CRANK for needle bar rock shaft 1
C-21 | 15-136P-8180 v 253 Ag CONNECTING PIN for needle bar rock shaft| 1
C-22 | 15-037A-8180 853 A8 FRONT BUSHING for rock shaft 1
C-23 | 15-038A-8180 253 334 REAR BUSHING for rock shaft 1
C-24 | 15-039A-8180 vhEd 255 29A(F) CONNECTING CRANK for rock shaft 1
C-25 | SC-0162-5607 vhsd 25% a%a 1B SET SCREW (M5x0.8) 1
C-26 | 15-0415-8180 2%% A% 3¥3 thia STUD for rock shaft connecting crank 1
C-27 | SN-0107-1230 25% 4 283 thiA YE NUT (9/32" n=28) 1
C-28 | 15-043A-8180 2%5% 94 2C CONNECTING ROD for rock shaft 1
C-29 | 15-044A-8180 Ao 94 a#a CONNECTING CRANK for feed driving shaft| 1
C-30 | SC-0526-7600 2 94 2#3 2PA SET SCREW (3/16” n=28, L=15.5) 1
C-31 | 15-046S-8180 o) 47 783 g STUD for feed driving shaft connecting crank| 1
C-32 | 15-0475-8180 28% 94 2L At CONNECTING SCREW (11/64” n=40, L=4.5) 1
C-33 2 17 283 94 WASHER (¢65x ¢13x10.8) 1
C-34 | SN-0105-3400 2 4 383 this vE NUT (15/64" n=28) 1




Presser Foot & Upper Feed Mechanism
LR R vIo|lE A




Sunbtar

Ref. No.| Parts No. Note z o Name of Parts T = Assembly No.
D-1 | 05-001A-8180 e PRESSER BAR 1
D-2 | SC-0367-3400 aE =23 A ADUSTING SCREW 1
D-3 | SN-0100-3400 4 24 U4 YE NUT for adjusting screw 1
D-4 | 05-004A-7500 g 24 227 ADUSTING SPRING 1
D-5 | 05-005A-8180 Bz L3 SUB PRESSER FOOT 1
D-6 | SC-0157-1230 Hz =349 aa SET SCREW(9/64” n=40, L=10.5) 1
D-7 | 05-007A-8180 ALF7] THREAD TENSION RELEASE 1
D-8 | 40-007G-5607 ALF7 gd 2=8 RETURN SPRING for thread tension 1
D-9 | 05-009A-8180 e Bl GUIDE BRACKET for presser bar 1
D-10 | SC-0179-3710 e Bl 2 A SET SCREW(11/64” n=40, L=12.8) 1
D-11 | 05-011A-8180 2y GUIDE for roller 2
D-12 | SC-0202-5050 289 <l FHA SET SCREW(3/16” n=40, L=7.8) 1
D-13 | 05-013A-8180 2&Y o BA% PLATE for roller guide 2
D-14 | SC-0543-2302 2&y o &I 1A SET SCREW(11/64” n=11, L=7.8) 1
D-15 | 05-015A-8180 e 7] A LIFTING CAM for presser bar 1
D-16 | 05-016A-8180 FEU &7 LIFTING for presser bar 1
D-17 | SC-0352-7400 FEd e A A SET SCREW(3/16” n=28, L=95) 1
D-18 | 05-018S-8180 FEU g7 vl Fo] At STUD for presser bar bracket 1
D-19 | 05-019A-8180 37 Jhote FINGER GUARD 1
D-20 | 15-003A-8180 Alol A A RZ CONNECTION ROD for upper feed cam 1
D-21 | 15-004A-8180 Adolt A4 a3 CONNECTION CRANK for upper feed 1
D-22 | SC-0109-2350 Aslolt A ada 3 YA SET SCREW(1/4” n=40, L=16) 1
D-23 | 15-006C-8180 Aot 24 % ADJUSTING SHAFT for upper feed 1
D-24 | 15-007A-8180 Adole 24 % #A BUSHING for adjusting shaft 1
D-25 | 15-008W-8180 Aslelt 24 % 94 WASHER 1
D-26 | 15-009S-8180 AdelE 24 % YE NUT for adjusting shaft(11/64” n=40) 1
D-27 | 15-010A-8180 A &5 % UPPER FEED DRIVING SHAFT 1
D-28 | 15-013A-5607 A3 +E F 0 A UPPER FEED SHAFT BUSHING(FRONT) 1
D-29 | 15-014A-5607 At 28 F # A UPPER FEED SHAFT BUSHING(REAR) 1
D-30 | 40-002C-2350 Adlolt A J3 F U4 STUD SCREW for connecting link 2
D-31 43lolt dZ4¥a 14 E¥ (847 ¢8) | E - RING (¢8) 2
D-32 | 15-014A-8180 Adolt 4 #3 CONNECTION LINK for upper feed 1
D-33 | 15-015A-8180 Alole w24 A B4 CONNCETION LINK for upper feed foot 1
D-34 | 15-0165-8180 Aot w34 A4 &3 % U4 | STUD SCREW 1
D-35 | 15-017C-8180 Aulolt =24 o7 @3 2&¥ ROLLER for connection link 1
D-36 | 15-018A-8180 Aol =¥ TF ¥a WALKING BAR DRIVING LINK 1
D-37 | 15-019C-8180 AololE wi¥ &% 33 dE FELT for walking bar driving link 1
D-38 | 15-020C-8180 Aol wFutd] ¢l £ GUIDE BLOCK for walking bar 1
D-39 | SC-0199-2700 Adelt =g ¢hil & 14U SET SCREW(11/64” n=40, L=738) 1
D-40 | 15-022A-8180 Aol & & Tl WALKING BAR 1
D-41 | 15-023A-8180 Adole w2y UPPER FEED PRESS BAR 1
D-42 | 02014SC-4113 Aol w2 1A SET SCREW(M4xL4.5) 1
D-43 | 15-018A-3800 Avlole w24 ohE 2 ADJUSTING POLE for upper feed presser bar 1
D-44 | 15-019G-3800 AFolE wF oty ~zE] SPRING for upper feed presser bar 1
D-45 | SC-0507-1230 Avole x4 ¢H 2 UA "A" | SCREW(15/64” n=28, L=10.5) 1
D-46 | SC-0110-1230 Avole 29 ¢H2d YA "B” | SCREW(15/64” n=28, L=45) 1
D-47 | 40-006A-8180 Az % THREAD TENSION RELEASE SHAFT 1




Lower shaft & Hook & Post Mechanism
Ol % X, TAE 3




Sunbtar

Ref. No.| Parts No. Note z o Name of Parts T = Assembly No.
E-1 | 07-001A-8180 B LOWER SHAFT 1
E-2 | 07-002A-8180 & A% FRONT BUSHING FOR LOWER SHAFT 1
E-3 | 07-004A-8180 3% 84 MIDDLE BUSHING FOR LOWER SHAFT 1
E-4 | 07-005A-8180 % $24 REAR BUSHING FOR LOWER SHAFT 1
E-5 | SC-0317-2700 % A 1A SET SCREW (15/64” n=40, L=10) 3
E-6 | 07-009A-8180 33 7)o GEAR FOR LOWER SHAFT 1
E-7 | SC-A117-4417 8% 7)ol 1AL SET SCREW (1/4” n=40, L=8) 3
E-8 | 07-011A-5607 3% 3 wofg REAR BEARING FOR LOWER SHAFT 1
E-9 | 07-012A-8180 &% 3 wojg 24 REAR BEARING BUSHING FOR LOWER SHAFT 1
E-10 | SC-A117-4417 3% 3 olojs 24 1G4 SET SCREW (1/4” n=40, L=10) 2
E-11 | SC-0525-5300 & 3 wlojd 1A SET SCREW (11/64” n=40, L=7) 2
E-12 | 09-002A-8180 % Aw HOOK COVER 1
E-13 | 09-003P-8180 % Ad 1 PIN FOR HOOK COVER 1
E-14 | 09-004A-8180 %z HOOK SHAFT 1
E-15 | 09-005A-8180 % % 79 GEAR FOR HOOK SHAFT 1
E-16 710l A A SET SCREW (1/4” n=32, L=55) 1
E-17 | SC-0129-7400 71o] 1A B SET SCREW (1/4” n=32, L=45) 1
E-18 | 09-008A-8180 o Ay A BED COVER A 1
E-19 | 09-009A-8180 Wz AW B BED COVER B 1
E-20 | SC-0499-1230 Wl eA s 1At SET SCREW (11/64” n=40) 4
E-21 | 09-011A-8180 3 HOOK BASE 1
E-22 A3 gol 2 REGULATING SCREW (M3xP0.5, L=6) 2
E-23 | 10S36S-306H 3 9 YA SET SCREW (15/64” n=28, L=6) 4
E-24 | 09-014G-8180 Z AW 3 ~xz3 FLAT SPRING FOR HOOK COVER 1
E-25 | SC-0365-3710 223 3R4A SET SCREW (9/64” n=40, L=55) 1
E-26 | 09-016A-8180 ZXE POST 1
E-27 | 09-017A-8180 %z R4 BUSH FOR HOOK SHAFT 1
E-28 | 09-018A-8180 E2E U POST BASE 1
E-29 | SC-0167-7900 z2E YA SET SCREW (M6xP1, L=8) 8
E-30 ZrE ¥ A4 WASHER 4
E-31 | 14027SC-4113 E2E A 3HYA SET SCREW (M8XP1.25, L=20~25) 4
E-32 | 09-022A-8180 EI2E A Ay COVER FOR POST BASE 1
E-33 | SC-0109-2350 FURA " 24 A REGULATING SCREW (1/4” n=32, L=11) 1
E-34 | SN-0102-3800 %8 2AUA 14 UE NUT (1/4” n=32) 1
E-35 EAE Y A 34U SET SCREW (M4xP0.7, L=10) 4
E-36 | 09-026A-8180 A% NEEDLE PLATE 1
E-37 | SC-0543-2302 Ak 3G YA SET SCREW (11/64” n=40, L =8) 2
E-38 | 09-001A-8180 Z(#1) HOOK ASSY 1
E-39 % 1GA SET SCREW (M5xP0.8, L=20) 1
E-40 ez vl 4 WE OILING FELT FOR OPENER BRACKET 1
E-41 | 09-031A-8180 ez B OPENER BRACKET 1
E-42 | 09-032C-8180 exzy A4 7 ECENTRIC COLLAR FOR OPENER 1
E-43 | GP-018466-00 oxzy OPENER 1
E-44 e =zy IAHYA} SET SCREW (M3xP0.5, L=6) 2
E-45 | SC-0105-7500 ez 247 1A SET SCREW (M4xP0.7, L=4) 1
E-46 | 09-036A-8180 2z 249 REGULATOR RING FOR OPENER 1
E-47 | 09-037S-8180 ezy 249 % SHAFT FOR OPENER REGULATOR RING 1
E-48 | 07-160A-7500 Byl BOBBIN 1
E-49 | 09-039A-8180 EY FEED DOG 1
E-50 | SC-0128-7400 EFULZ YA SET SCREW(11/64" n=40, L=6.5) 1
E-51 | 09-041A-8180 Y WA A FEED BASE 1
E-52 | 09-042S-8180 Y 92 A4 gha HINGE STUD FOR FEED BASE 1
E-53 | 09-043C-8180 FU #A &t 23 SLIDE BLOCK FOR FEED BASE 1
E-54 Y WY g YE NUT 1
E-55 | 09-045M-8180 & WY F4YE OILING FELT FOR HOOK BASE 1
E-56 | 09-046P-8180 % Av A7 A SUPPORT PIN FOR HOOK COVER 2
E-57 %z 2304 HOOK SPACER 1




Lower Feed Mechanism
oHLo|E A




SunLhtar

Ref. No.| Parts No. Note e Name of Parts Assembly No.
F-1 | 06-001A-8180 ERI L] REVERSE FEED LEVER 1
F-2 | SC-0361-1230 97 d 2 SET SCREW(3/16” n=28, L=18) 1
F-3 | 06-003A-8180 A 4 & REVERSE FEED LEVER SHAFT 1
F-4 | 06-004A-8180 97 A4 F stet COLLAR for reverse feed lever shaft 1
F-5 | SC-A308-4517 94 4 F sk 1A SET SCREW(1/4” n=40, L=6) 2
F-6 | 06-006A-8180 slole 247 FEED REGULATOR 1
F-7 | SC-0526-7600 slole 247 1AV SET SCREW(3/16” n=28, L=16) 1
F-8 | 06-008A-8180 solt 247 A% ECCENTRIC CONNECTING ROD 1
F-9 | SC-0496-3710 A4 o2 R a4 SET SCREW(11/64” n=40, L=8) 2
F-10 | 04-009C-3710 A4 94 %c E-3 (847 ¢5) | E - RING (¢5) 2
F-11 | 06-003G-8130 47 de &9 2xzg RETURN SPRING for reverse feed lever 1
F-12 | 06-012C-8180 A7 e Az AHE CONNCETING ROD for reverse feed lever 1
F-13 | 06-013A-8180 223 Zo| el BRACKET for spring 1
F-14 | SC-0543-2302 2z Ao| Bl 1A SET SCREW(11/64” n=40, L=8) 2
F-15 | 06-015A-8180 A3y dF RE CONNECTING ROD for feed regulator shaft 1
F-16 | 06-016S-8180 A3y 94 Fr oty STUD for feed regulator shaft 1
F-17 | 06-017A-8180 A3y oA Bl CONNECTING BRACKET for feed regulator shaft 1
F-18 | SC-0175-1230 A3y 944 vl 3 YA SET SCREW 2
F-19 | 06-019A-8180 A7) G CAP PLATE for regulator shaft 2
F-20 | SC-0543-2302 g7 9% 1A SET SCREW(11/64” n=40, L=85) 4
F-21 | 06-021A-8180 A8y Az % SUPPORT BRACKET for feed regulator 1
F-22 | SC-0128-7400 A%y A% 3G SET SCREW (11/64” n=40, L=5) 1
F-23 | 06-023A-8180 slglo|t A CAM for lower feed 1
F-24 st5jojt A 3H YA SET SCREW (11/64” n=40, L=7) 2
F-25 | GP-014525-00 slujolt 2HA(A) CRANK for lower feed(A) 1
F-26 | 06-026A-8180 YUE o]y NEEDLE BEARING 1
F-27 | 06-027A-8180 saolz A AY COVER for lower feed cam 1
F-28 | SC-0128-7400 stolole A AW 1A SET SCREW (11/64” n=40, L=7) 2
F-29 | 06-029A-8180 Y 48 &5 1A ECCENTRIC DRIVING CAM for feed dog 1
F-30 | SC-0174-1230 stojolt AAA 1R UA SET SCREW (11/64” n=40, L=11) 2
F-31 | 06-031C-8180 FU A +5 A48 & BLOCK for feed dog eccentric cam 1
F-32 | 06-032A-8180 FU #d xe3 FEED BAR FORK 1
F-33 | 06-033A-8180 4 A FEED BAR 1
F-34 | SC-0106-7400 Y ¥4 14 2E SET BOLT (15/64” n=28, L=14) 1
F-35 | SW-0107-9011 FU w4 1% H9A WASHER (¢6.1 710 t=1) 1
F-36 | 06-036P-8180 U 23 a¥ga A PIN for feed bar crank 1
F-37 - Y wd 293 9 §4 OIL WHICK 1
F-38 | SC-0164-2700 Y Y ada A A SET SCREW (M5xP0.8, L=5) 1
F-39 | 06-040S-8180 Y 82 944 g CONNECTING STUD for feed bar 1
F-40 | 06-041S-8180 U 2 44 duA YE NUT(15/64” n=28) 1
F-41 | 06-042A-8180 stglolt YA 4 RE CONNECTING ROD for lower feed crank 1
F-42 | 06-043A-8180 A3y 29 BLOCK for feed regulator 2
F-43 | 06-044P-8180 A3 &5 A PIN for feed regulator block 1
F-44 | 06-045S-8180 ot 283 44 RE i STUD for lower feed crank rod 1
F-45 | SN-0107-1230 BERRE R X NUT(9/32” n=28) 1
F-46 | 06-047A-8180 stule|c 243 (B) CRANK for lower feed(B) 1
F-47 | 06-049A-8180 oo H %A FRONT BUSHING for feed driving shaft 1
F-48 | SC-0507-1230 ad § A LA SET SCREW(15/64” n=28, L=10.5) 1
F-49 | 06-051A-8180 d #% %A REAR BUSHING for feed driving shaft 1
F-50 | SC-0507-1230 2 % 2 1A SET SCREW(15/64” n=28, L=10.5)

F-51 | 06-052C-8180 de 7heh (i) FRONT COLLAR for feed driving shaft 2
F-52 | SC-0129-7400 d ke 3F YA SET SCREW(1/4” n=40, L.=6) 4
F-53 | 06-017A-106L dlo|t 24 tlo]¢ % FEED REGULATOR DIAL SHAFT 1
F-54 | 06-010R-1230 dlo|t 24 tho]¢ % 177 RUBBER RING(P8) 1




Lower Feed Mechanism
oHLo|E A




SunLtar

Ref. No.| Parts No. Note =3 o Name of Parts * Assembly No.
F-55 | 06-027G-1230 thol FApg 3 Az SPRING for feed regulator control plate pin 1
F-56 | 06-026P-1230 thol ¢ Exbgt 3 PIN for feed regulator control plate 1
F-57 | 06-058A-8180 glole 24 tho]¢ # FEED REGULATOR CONTROL PLATE 1
F-58 | SC-0523-1230 slelt 24 tho|d I YA SET SCREW(3/16” n=28, L=95) 1
F-59 | 06-060A-8180 +% A4 FEED ROCK SHAFT 1
F-60 | 06-061A-8180 237 FEED REGULATOR SHAFT 1
F-61 | 06-063A-8180 Y ¥ ayga FEED BAR CRANK 1
F-62 | 06-142A-7400 2o she(%) REAR COLLAR for feed driving shaft 1
F-63 | 04-009C-3710 EY 2d ada39 (474 ¢5)| E-RING (¢5) 1
F-64 | SC-0543-2302 4 93 3293 A SET SCREW(11/64” n=11, L=7.8) 2
F-65 | 06-031C-106L ERIE R R WASHER 1
F-66 3o]ea9aB 234 (167 n=40L=1) | SET SCREW(11/64" n=40, L=14) 1




Knee Lifting Mechanism
FE2E




SunLtar

Ref. No.| Parts No. Note =3 o Name of Parts T = Assembly No.
G-1 | 43-001A-8180 75 &4 F(#) 1Set
G-2 | 43-002A-8180 & £ KNEE LIFTING CONTROLLER SHAFT( ¢11) 1
G-3 | 43-003P-8180 5 £ 3 PIN for knee lifting controller shaft 1
G-4 | 43-004A-8180 75 &9 aya KNEE LIFTER CRANK 1
G-5 | SC-0107-1600 72 &9 3393 34 A SET SCREW (M6xP1, L=14) 1
G-6 | 43-005G-8180 75 &9% 229 SPRING for knee lifting controller shaft 1
G-7 | 43-006C-8180 75 2983 289 71 STOPPER COLLAR for knee lifting con. shaft 1
G-8 | SC-0504-1230 2 £¥9% 289 sbd 24 YA | Set Screw(1/4”, n=40, L=85) 1
G-9 | 43-009C-1600 % 9% E-¥ E-RING (D=9) 1
G-10 | 43-015A-8180 75 R4 KNEE LIFTING LEVER 1
G-11 | 43-016S-8180 22 &g A gy HINGE STUD for knee lifting lever 1
G-12 | 43-017C-8180 5 £ddw A4 F HINGE SHAFT for knee lifting lever 1
G-13 | 43-018G-8180 72 29y 229 SPRING for knee lifting lever 1
G-14 | 43-019A-8180 75 &9 d4% CONNECTING BAR for knee lifting lever 1
G-15 | 43-020A-8180 5 &9 Ay ¥RF SUPPORTING SHAFT for knee lifting lever 1
G-16 | 43-021A-8180 T2 &3 d sfol GUIDE for knee lifting lever 1
G-17 | 43-0225-8180 22 23 v sto]t 1A YA SET SCREW (15/64” n=28, L=11) 1
G-18 | 43-023C-8180 2 29 dy 2E9 STOPPER for knee lifting lever 1
G-19 | 43-024S-8180 & &9 A 289 2 SET SCREW (11/64” n=40, L=7.5) 1
G-20 & 29 % 289 st AAUA SET SCREW (M5xP0.7, L=12) 1




Bobbin Winder Mechanism
237 A




SunLtar

Ref. No.| Parts No. Note =3 o Name of Parts T = Assembly No.
H-1 | 41S001S-306H AZ7] ol = (#l) BOBBIN WINDER BASE ASS'Y 1
H-2 A7 5% BOBBIN WINDER SHAFT 1
H-3 | 41S006S-306H A7 A5 £4 ACTION PULLEY for bobbin winder 1
H-4 | SC-0113-3400 Az A Ee 1G4 SET SCREW(11/64” n=40) 2
H-5 | 41S008S-306H A7 A5 ACTION RING for bobbin winder 1
H-6 | 41S009S-306H A7 75% 179 RUBBER RING for bobbin winder shaft 1
H-7 | 41S010S-306H A7) A LEVER for bobbin winder 1
H-8 | 41S011S-306H A7 2R ADJUSTING PLATE for bobbin winder 1
H-9 | SC-0137-2700 A7 243 2F YA SET SCREW(1/8” n=40) 1
H-10 | 06011SW-4532 A7 233 24 WASHER 1
H-11 | 41S013S-306H Az e % LEVER SHAFT for bobbin winder 1
H-12 | 41S014S-306H A7 23 A ADJUSTING CAM for bobbin winder 1
H-13 | SC-0113-3400 A7 24 A 1ZGA SET SCREW(M4xP0.7) 1
H-14 | 04-009C-3710 E2 (2474 ¢5) E - RING(¢5) 2
H-15 | 41S017S-306H Az Aes ACTION PLATE for bobbin winder 1
H-16 A7 AEA ACTION BODY for bobbin winder 1
H-17 | SW-0121-1011 A7 23% 94A WASHER 1
H-18 | SC-0150-2500 Az e oAk SSET SCREW (M4 X P0.7) 1
H-19 | 41S021S-306H Az A% 227 SPRING 1
H-20 | 41S022S-306H Byl ~E39 STOPPER for bobbin winder 1
H-21 | 41S023S-306H A7 wlol~ 3 VAL SET SCREW 3
H-22 | 41S024S-306H HEl ~dE BOBBIN STAND 1
H-23 | 41-023A-8180 A okt TOP COVER THREAD GUIDE 1
H-24 | 40-001A-1230 nz Az4 A2(z) TENSION ADJUSTING ASS'Y 1
H-25 | 41S025S-306H A7) v 2 THREAD WINDER MES 1
H-26 | SC-0519-2302 A7) A 2 GA SCREW (9/64" n=40) 2




Lubrication
=9 A




SunLtar

Ref. No.| Parts No. Note =3 o Name of Parts T = Assembly No.
I-1 | 44-0019-8180 £z 3 SPRING PIN (D=6, L=25) 2
I-2 | 44-002H-8180 BilolE A4 3 AE OIL FELT 1
-3 Adele A4 Fa AE Fo CLIP for oil felt 2
I-4 - AilolE =24 4 @3 §4 OIL WICK 0.3
1-5 | 44-005H-8180 29 247 OIL SPUNGE 1
I-6 - &5 #4 OIL WICK 1
1-7 5 fA Gl HOLDER for oil wick 1
1-8 35 f4 Fol 24 UA SET SCREW (11/64” n=40, L=7) 1
1-9 e OIL FELT 1
I-10 }F F4 BA HOSE for oil wick 0.2
I-11 E A 32 Rl HOLDER for hose 1
1-12 3F F4 T2 Fol 1 YA SET SCREW (11/64” n=40, L=11) 1
I-13 3F A Fol 14 A UE NUT (11/64” n=40) 1
I-14 A e zto] Holder for oil felt 1
I-15 | SC-0174-1230 AEFo] I YA Screw 1




J Accessories

QAR A

1
8 BunSeare




SunLtar

Ref. No.| Parts No. Note =3 o Name of Parts T = Assembly No.
J-1 | 91-002C-1230 Eglol ¥ (K) DRIVER(LARGE) 1
J-2 | 91-003C-1230 Zefol ¥ (1, /) DRIVER(MEDIUM & SMALL) 1Set
J-3 | 91S004S-306H 234 SPANNER 1
J-4 | 91-008C-1230 AL OIL 1
J-5 | 91-011C-1230 29 F45 OILER 1
J-6 | 91-002C-7400 295 OIL TANK 1
J-7 | 90S008S-306H L2 YE o OIL TANK SUPPORT 1
J-8 | SC-0215-1230 9% o] 1 YA SET SCREW 4
J-9 | 11-017C-7507 9% wol 34 A YE NUT 4
J-10 - o 1Y NAIL 8
J-11 | 01-048A-9570 A2 1 F HINGE RUBBER 2
J-12 | 01-049A-9570 A& Aol % HEAD HINGE HOLDER BAR 2
J-13 | 01-050A-9570 374 HINGE 2
J-14 | 01-047R-9570 =Rl R BED SUPPORT RUBBER 2
J-15 | 07-160A-7500 LK BOBBIN 4
J-16 | 006-00T-0002 HH5 (DP X 17 #22) NEEDLE(DPX17 #22) 5
J-17 | 91-007C-106L L#12 (1.5mm) L WRENCH(1.5mm) 1
J-18 | 91-001C-2700 Lal#] (2mm) L WRENCH(2mm) 1
J-19 | 91-004C-2700 Ll %] (2.5mm) L WRENCH(2.5mm) 1
J-20 | 91-003C-2700 L# % (3mm) L WRENCH(3mm) 1
J-21 | 91-001C-2800 L# 2] (4mm) L WRENCH (4mm) 1
J-22 | 91-002C-2700 Ll A (5mm) L WRENCH(5mm) 1
J-23 | 91-023C-8180 dc Ay HEAD COVER 1
J-24 | 43-025A-8180 g Z ZUE JOINT for lever shaft 1
J-25 | 43-026G-8180 #lw & 7to] HazE PLATE SPRING for lever shaft 1
J-26 | SC-0543-2302 gezey 1HYA SET SCREW(11/64” n=40, L.=6) 1
J-27 | 43-033A-8180 FEEdd(z) KNEE LIFING PAD A’ssy 1
J-28 | 44-015A-8180 AR OIL PAN 1
J-29 | 42-001A-8180 Al Zol(2) Thread Stand A’ssy 1
J-30 | 60-002A-8180 HE Aw A BELT COVER "A” 1
J-31 | 60-003A-8180 HE AW B BELT COVER "B’ 1
J-32 | 60-004C-8180 HE A C BELT COVER “C” 1
J-33 | 60-005C-8180 HE Aw D BELT COVER “D” 1
J-34 | 60-006A-8180 HWE AW A2 SHAFT for belt cover "A” 5
J-35 | SC-0525-5300 HE AW AW 2 YA SET SCREW(11/64” n=40, L=7.5) 5
J-36 | SC-0543-2302 HE Aw 1G4 SET SCREW (11/64” n=40, L =5) 8
J-37 | 91-002S-1067 AFYA SCREW 8
J-38 HEAAF A BED SUPPORTER A 1
J-39 W EA A& B BED SUPPORTER B 1
J-40 | SN-0112-4000 YE (M10) NUT (M10) 2
J-41 | 07-004R-2506 3% FHebAvA 28 0-Ring 4
J-42 | 01-020C-106L A o THREAD GUIDE for upper thread 1
J-43 | 09-007C-7400 A7 IV E NUT (3/16” n=28, h1=3) 1






